
   

QA/QC by JAH, May 2002 

 

  

 
 

ZONE 3 OF THE FLOOD CONTROL AND  
WATER CONSERVATION DISTRICT 

OF SAN LUIS OBISPO COUNTY 
 

 
 

LOPEZ WATER TREATMENT 
PLANT AUDIT 

 
 
 

FINAL REPORT 
 
 
 
 
 
 
 
 
 
 
 

B&V Project 97260.400 
B&V File A 
June 2002 





   

 
  TOC-1

TABLE OF CONTENTS 
ACKNOWLEDGEMENT. ............................................................................................ i 

EXECUTIVE SUMMARY..................................................................................... ES-1 

CHAPTER 1. INTRODUCTION ............................................................................ 1-1 

1.1 Background Information ..................................................................................1-1 
[...]
bare, hot, exposed wires hanging from these wireways.  The wires inside the 
wireways are not tagged or identified. 

3. Several fire alarms, pull stations, and indicators have been wired in the 
basement.  Apparently, the intent was to meet Fire Marshal’s requirements.  
Wiring between these devices are exposed and stapled to the wall. 

4. The domestic water pumps are made by U.S. Motors, 3500 RPM, 460V.  Pump 
number 2 (M-19) seems to be newer.  Pump number 1 (M-18) seems very old 
and worn out.  Conduits stubbing up to motors and control stations are rusted 
through and in poor condition. 

5. Disconnect switch for rotodip motor on north wall seems old and in poor 
condition.  A receptacle has been installed on the top of the disconnect switch. 

 

4.8.11. Outside Equipment 

The following observations were made: 

1. The portable Onan generator seems newer and in good condition.  It is a 75KW 
(93.8KVA) unit that is connected to a 480V, 3 phase, 200-ampere receptacle, 
located outside on the north wall of the chemical building.  WTP staff 
indicated that the generator has come online successfully and with no problems 
several times during electrical outages. 

2. Two blowers at the clear water reservoir are newer and seem to be in good 
condition. 

3. The old small generator located outside, at the northeast corner of the chemical 
building is not used and should be removed. 

 



  B&V Project File 97260.400 
  B&V File A 

 
WTP Assessment and Audit  San Luis Obispo Final Report 4-23 

Based upon assessment of the existing system, it is proposed that the entire 
electrical  and control system be upgraded and replaced.  
 

4.9 General Water Treatment Plant Observations 

On-Site Fire Systems 

• There are limited fire systems on-site and all buildings are in need of adequate 
systems.  This includes both local and remote notification for facilities. 
 

Influent Vault 

• Since the vault is located in the parking lot, parking near the vault should be 
limited. 

• The vault requires confined space entry.  Confined space equipment needs to 
be kept on site and the staff should be familiar with the requirements.  

 

Rapid Mix 

• Chemical is dripped into basin at the water surface.  This practice should be 
eliminated and the upgrade should include proper injection and mixing 
equipment. 

• Rotation and configuration of the existing mixer forces the flow to the “B” 
train of the WTP. 

• The mixer should be upgraded and/or replaced. 
 

Flocculation 

• Baffle walls do not extend to bottom.  A serpentine arrangement would assist 
with better mixing. 

• Existing flocculators are constant speed and should be replaced with new 
flocculators during the WTP upgrade, which are designed with proper “g” 
factor. 

 

Sedimentation 

• Inadequate sludge collection system 
  

Filters 

The following inappropriate features were noted: 



  B&V Project File 97260.400 
  B&V File A 

 
WTP Assessment and Audit  San Luis Obispo Final Report 4-24 

• Boiling observed during backwash sequencing. 

• Uneven surface wash energy noted. 

• Mounding of media. 

• No automation of backwash sequence. 

• Backwash duration based on visual inspection, no standardized method. 

• Backwash troughs have holes from corrosion. 

• Surface wash equipment does not rotate horizontally, offset on shaft. 

• Washwater and domestic water are pumped from filtered water piping.  This 
impacts the pressure that the surface wash is capable of depending on various 
water demands at the WTP. 

 
All of the above indicate a need to replace the filter system during the WTP 
upgrade. 
 

Filter Gallery 

• Valves and actuators show signs of age and wear.  These need to be replaced. 

• Pipe insert through base slab near washwater pumps presents a tripping 
hazard.  This should be repaired to eliminate the hazard. 

• Vent has chemical piping routed through ductwork.  This should be repaired 
and the piping rerouted. 

 

Ammonia Building 

• Chemicals stored on base slab without containment.  Containment is required. 

• Ammonia pumped via one pump without backup.  Redundancy should be 
provided. 

• Ammonia is flow paced; the accuracy of the flow needs to be confirmed.  
New controls should be provided. 

 

By-Pass Vault 

• Better mixing of ammonia is required in pipe; perhaps a static mixer could be 
installed prior to sample line. 

• Leak proof access hatches that are either lighter or have hydraulic lift should 
be installed. 

• The vault requires confined space entry.  Confined space equipment needs to 
be kept on site and the staff should be familiar with the requirements. 



  B&V Project File 97260.400 
  B&V File A 

 
WTP Assessment and Audit  San Luis Obispo Final Report 4-25 

Clear Water Reservoir 

• The hypalon cover appears to have some small pinholes and areas that 
experience localized stress.  It should be replaced. 

 

Finished Water Meter Vault 

• This vault is located in the Lopez Drive roadway.  Access through a second 
manhole from inside property fencing should be provided.   

• The meter is not very accurate and should be replaced. 
 

Chemical Building 

• Provide appropriate ventilation. 

• Provide appropriate alarms and strobes. 

• Provide appropriate secondary containment for all tanks. 

• Provide appropriate separate pumps with backup for all chemical pumps. 

• Provide appropriate wiring placed within conduit. 

• Replace potable water pumps. 

• Remove chemicals that are old and no longer used. 

• Replace roof such that it is compatible with chemical storage. 

• Provide ADA compliance for new WTP upgrade. 
 

Administration Building 

• ADA compliance will be required for new WTP upgrade. 
 

Ammonia Building 

• ADA compliance will be required for new WTP upgrade. 
 

Filter Building 

• ADA compliance will be required for new WTP upgrade. 
 

4.10 System Redundancy 
The Lopez WTP infrastructure and system components were inspected to establish 
options available to create a more dependable and maintainable WTP.  It is not 



  B&V Project File 97260.400 
  B&V File A 

 
WTP Assessment and Audit  San Luis Obispo Final Report 4-26 

feasible to provide complete redundancy for the entire WTP, e.g. major process 
units.  Instead, it is proposed that maintenance-intensive items such as pumps, be 
provided with a standby unit to provide redundancy.   
 

4.11 Safety 
Existing WTP facilities were reviewed from an overall cursory review to assess 
worker safety and basic OSHA compliance.  A thorough OSHA compliance 
review was not completed as a part of this work and should one be required, it 
should be performed separately.  Existing operational procedures were reviewed as 
they relate to chemical handling, containment, confined space, RMP’s, emergency 
response planning, and evacuation procedures.  Recommendations presented for 
suggested changes to previously established procedures along with new standards 
for future compliance are included under discussions for each of the various 
locations.  This report only identifies unsafe conditions observed during our 
site surveys.  A safety audit was NOT conducted.  The District should conduct 
a safety audit separately to identify all unsafe conditions and CalOSHA 
compliance deficiencies.   
 

4.12 Staffing 
Black & Veatch completed a review of District staffing at the WTP, laboratory, 
and at all District facilities that support the operation of the Lopez WTP.  This is 
discussed further in Chapter 7. 
 

4.13 Improvement Prioritization 
A workshop was held on April 6, 2001 to review preliminary audit findings and 
discuss proposed suggestions for improvements.  This workshop also served to 
prioritize improvements in order of importance to implement.  District staff 
developed the following prioritization of improvements: 
 

1. Public Health (non-negotiable) 
- Regulatory Compliance  
- Code Compliance  
- Redundancy  

2. Worker Safety (non-negotiable) 
3. Reliability 
4. Water Quality Improvements (water quality above regulatory 

requirements) 
5. Optimization of Operation 

 
The following table places the discussed improvements in these categories. 



  B&V Project File 97260.400 
  B&V File A 

 
WTP Assessment and Audit  San Luis Obispo Final Report 4-27 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-1 

Chapter 5. Potential Improvements 
5.1 Introduction and Background 
The review of the water quality data and the need to comply with regulations both 
present and future presented in Chapter 2 and 3 leads to the conclusion that the 
pretreatment and filtration portions of the existing WTP need to be updated, 
repaired, and/or replaced.  This chapter develops alternatives to address the need 
for adequate coagulation, proper flocculation, quality sedimentation, updated 
filtration, and valid disinfection.  Nine treatment process approaches are 
developed and evaluated against economic and non-economic criteria.  Also 
described are the results of two screening workshops with District staff, technical 
advisors, and DHS representatives.  A preferred treatment strategy is then 
recommended. 
 
More detailed information is provided in Appendices I, J, and K.    
 

5.2 General WTP Design Criteria 
This project focused on WTP upgrades to enable the Lopez WTP to continue to 
provide a 6 mgd capacity.  The Lopez WTP is currently designed for the 
following parameters: 
 
Capacity (mgd)  6.0 
Hydraulic (mgd)  6.8 
  
Nominal Detention Time (DT) (Minutes)  

Flash Mixer  0.5 
Flocculation  32.0 
Sedimentation  165.0 

  
Sedimentation  

Overflow Rate (gpd/ft2)  938 
Nominal Weir Loading (gpm/lf)   5.45 

  
Clearwell (MG)  0.16 
Clear Water Res. (MG)  2.1 
  
Filters (Dual Media)  

Nominal Filter Rate (gpm/ft2)  2.95 
Backwash Rise Rate (in./min)  32 
Surface Wash Rate (gpm/ft2)  0.75 

 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-2 

5.3 Water Quality 
As described in detail in Chapter 3, raw water for the Lopez WTP is very difficult 
to treat and requires careful evaluation for final process recommendation.   
 

5.4 Potential Improvements 
Black & Veatch initially looked at seven alternative strategies for improvement to 
the WTP: 
 

1. Enhance Existing Pre-Treatment 
2. Upgrade Existing Pre-Treatment and Conventional Filters 
3. Upgrade Existing Pre-Treatment and New Membrane Filters 
4. Upgrade with New Ballasted Flocculation/Sedimentation Pretreatment 

and Conventional Filters 
5. Upgrade with New Ballasted Flocculation/Sedimentation Pretreatment 

and Membrane Filters 
6. Upgrade with New Pre-Treatment, DAF, and Conventional Filters 
7. Upgrade with New Pre-Treatment, DAF, and Membrane Filters 

 
Each is discussed below.   
 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-3 

5.4.1. Implement Current Plan – Enhance Existing Pre-
Treatment 

 
The following changes to the existing facilities would be made under this 
alternative: 

• The flash mix would be upgraded as previously designed by others. 
• New rapid mix equipment already purchased would be installed. 
• Improvements would be made to the flocculation baffle walls and 

sedimentation diffuser wall. 
• Improvements would be made to the method of feeding chemicals. 
 
Filter improvements would not be provided, but would be required to meet 
CAP requirements. 
 
This alternative should be viewed as the base alternative, and is not 
recommended by Black & Veatch, as it will not effectively solve 
compliance problems in the long term. 

 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-4 

5.4.2. Upgrade Existing Pretreatment and Conventional Filters  

 
 

The following changes to existing facilities would be made under this 
alternative: 
• A new chlorine dioxide supply ahead of the influent meter would be 

added. 
• Options for feeding polymer, potassium permanganate, and chlorine ahead 

of a new flash mix system would be provided. 
• A new flash mix system would be added. 
• An option to feed polymer ahead of second stage rapid mix would be 

provided. 
• A new flocculation system in the existing flocculation basins would be 

added. 
• A retrofitted sedimentation system using plate settlers along with new 

sludge rakes would be added. 
• The underdrains and the media in the existing filters would be upgraded 

using conventional dual media technology. 
• Other improvements would be required to structures, electrical systems, 

etc., as discussed in Chapter 4.   
This alternative would not achieve the turbidity goal of the CAP.  Therefore, a 
variance from the CAP would be required, making this alternative ineligible 
for the SRF. 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-5 

5.4.3. Upgrade Existing Pretreatment and New Membrane Filters  

 
 
The following changes to the existing facilities would be made under this 
alternative: 

• A new chlorine dioxide supply would be added ahead of the influent 
meter. 

• Options for feeding polymer, potassium permanganate, and chlorine ahead 
of a new flash mix system would be provided. 

• A new flash mix system would be added. 
• An option to feed polymer ahead of second stage rapid mix would be 

provided. 
• A new flocculation system in the existing flocculation basins would be 

installed. 
• The sedimentation system would be retrofitted using plate settlers along 

with new sludge rakes. 
• New membrane filters would be added. 
• Other improvements would be required to structures, electrical systems, 

etc., as discussed in Chapter 4.   



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-6 

5.4.4. Upgrade with New Ballasted Flocculation/Sedimentation 
Pretreatment and Conventional Filters  

 
 
Under this alternative, a Ballasted Flocculation/Sedimentation system for 
pretreatment would be installed with new conventional filters.  This is 
basically an all-new WTP with improvements to support facilities as discussed 
in Chapter 4.   
 
This alternative would not achieve the turbidity goal of the CAP.  Therefore, a 
variance from the CAP would be required, making this alternative ineligible 
for the SRF.   



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-7 

5.4.5. Upgrade with New Ballasted Flocculation/Sedimentation 
Pretreatment and Membrane Filters  

 
 
Under this alternative, a Ballasted Flocculation/Sedimentation system would 
be used for pretreatment with membrane filters.  This is basically an all-new 
WTP with improvements to support facilities as discussed in Chapter 4.   



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-8 

5.4.6. Upgrade with New Pretreatment, DAF, and Conventional 
Filters 

 
 

Under this alternative, the previously discussed Alternative 2 would be used 
with modifications in the flocculation system and then would use a DAF 
system (flotation/sedimentation).  Other improvements are required to 
structures, electrical systems, etc. as discussed in Chapter 4.   
 
This alternative would not achieve the turbidity goal of the CAP.  Therefore, a 
variance from the CAP would be required, making this alternative ineligible 
for the SRF.   



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-9 

5.4.7. Upgrade with New Pretreatment, DAF and Membrane 
Filters 

 
 
This alternative is ultimately the final recommendation for the WTP upgrade. 
Under this alternative, the previously discussed Alternative 2 would be used 
with DAF clarification system (flotation/sedimentation) as under Alternative 
6, but membrane filters would be used rather than conventional filters.  Other 
improvements are required to structures, electrical systems, etc. as discussed 
in Chapter 4.   
 
Pilot testing of the DAF (discussed in Chapter 6) demonstrated that small 
particle breakthrough would occur with the use of conventional filters.  It was 
determined that these particles did not fall within the Cryptosporidium size 
range and the District could have applied for a variance from the CAP.  
However, DHS representatives informed the District and Black & Veatch that 
due to the requirement of a variance, the WTP upgrades would not be eligible 
for SRF unless membrane filtration or water softening was included.  For this 
reason, water softening alternatives were then developed.   
 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-10 

5.5 Water Softening Alternatives 
After discussion with the District, Black & Veatch developed two softening 
alternatives.  These alternatives were developed to address District staff 
comments that most complaints from water customers are for problems caused 
by water hardness and to accommodate the District’s desire to be eligible for 
the SRF funding.  Raw water from Lopez Lake is very hard, with an average 
total hardness of 350 mg/L as CaCO3.  Water softening can be used to reduce 
hardness, while simultaneously treating the water to meet drinking water 
regulations.  The rationale for the water softening alternatives is presented in 
detail in Appendix I.  The two preferred water softening alternatives are:  
 

8. Upgrade Using a Chemical Softening Process and Conventional 
Filters 

9. Upgrade with Partial Softening with Nanofiltration and Conventional 
Filters 

 
 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-11 

5.5.1. Upgrade using a Chemical Softening Process and 
Conventional Filters  

 
 
The following changes would be made under this alternative: 

• A new caustic supply would be added ahead of the influent meter. 

• A caustic storage and feed system would be added. 
• A new flash mix system would be added. 
• A new flocculation system would be installed in the existing flocculation 

basins. 
• The sedimentation system would be retrofitted with plate settlers and new 

sludge rakes. 
• A liquid carbon dioxide storage, feed, and diffusing system would be 

installed. 
• The underdrains and media in the existing filters would be upgraded using 

conventional dual media technology. 
• Two sludge recirculation or disposal pumps would be added. 
• A filter press sludge dewatering system would be installed. 
 
Other improvements are required to structures, electrical systems, etc. as 
discussed in Chapter 4.   



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-12 

5.5.2. Partial Softening with Nanofiltration and Conventional 
Filters 

 
 
The following changes would be made under this alternative: 

• A new chlorine dioxide supply would be added ahead of the influent 
meter. 

• Options for feeding polymer, potassium permanganate, and chlorine 
would be provided ahead of a new flash mix system. 

• A new flash mix system would be installed. 
• An option to feed polymer would be provided ahead of a second stage 

rapid mix. 
• A new flocculation system would be installed within the existing 

flocculation basins. 
• A retrofitted sedimentation system would be added using plate settlers 

along with new sludge rakes. 
• The underdrains and media in the existing filters would be upgraded using 

conventional dual media technology. 
• A new NF system would be installed. 
 



  B&V Project File 97260.400 
  B&V File A 

 
Potential Improvements  San Luis Obispo Final Report 5-13 

Other improvements are required to structures, electrical systems, etc. as 
discussed in Chapter 4.   
 

5.6 Flash Mix Upgrade Alternatives (Coagulation)  
Rapid mixing needs to be very fast and thorough when inorganic coagulants 
are added to water, as the rate of chemical reaction is very swift.  Treatment 
[...]
Those sections of the raw water pipeline from Lopez Lake that may cross Arroyo 
Grande Creek aboveground would need to be repaired or replaced to ensure no 
possibility of intrusion or loss of flow to the Terminal Reservoir.  Flexible 
connections should be included as part of the upgrades.  As an alternative, 
pipeline rehabilitation with a continuous liner may be considered. 
 

7.3 Terminal Reservoir 
Based on feedback from operations personnel, we do not foresee any major 
problems with the continued use of the Terminal Reservoir and believe it should 
be able to last for the life of the expanded WTP (20 years).   
 
Based on review of data from the pilot study, it is anticipated that the WTP, as 
improved with the recommendations herein, will be able to meet regulatory 
treatment standards for treated water using either water directly from Lopez Lake 
or the Terminal Reservoir.  However, the WTP would require a waiver from the 
DHS to use Lake Lopez water.  Therefore, Black & Veatch recommends 
continued use of the Terminal Reservoir. 
 
The following are recommended for the 
Terminal Reservoir: 

• Upgrade the flow control valve to 
provide remote control capability. 

• Remove aquatic weeds in the 
Terminal Reservoir. 

• If the District were to require water 
quality improvements to the Terminal 
Reservoir in the future, Black & 
Veatch recommends consideration of 
capping of bottom sediments or 
aeration.   

 

7.4 Hydroelectric Facility 
After review of the condition of the hydroelectric facility and its potential effects 
on water quality, Black & Veatch believes that, while operation is viable, the 
upgrades necessary are cost-prohibitive and the facility should not be used in the 
future.  Based on this, several recommendations made during the audit for repair 
have not been expanded upon herein. 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations 7-3 San Luis Obispo Final Report 

 

7.5 Raw Water Influent Vault 
For security reasons, parking near the vault should be limited.  In addition, entry 
into the vault falls within confined space entry regulations.  Confined space 
equipment should be kept on site, and personnel should be trained and familiar 
with the requirements.   
 
Structural Recommendations:  

• Clean and apply new coating system to vault hatch covers. 
• Replace piping mechanical coupling. 

 
Electrical Recommendations:  

• Provide a raceway system (conduits, condulets, LB’s, junction boxes, etc.) 
for electrical wiring inside the vault.   

• Move receptacles to the top of the vault to prevent possible flood damage.  
For personnel and maintenance safety issues, receptacles should be 
replaced with GFCI (Ground Fault Circuit Interrupter) type receptacles.  

• Replace wires and cables.   
 

7.6 Pretreatment 
Under the recommendation accepted by the District (Alternative 7 from Chapter 
5), each of these treatment processes will be upgraded or replaced.   

 
Rapid Mix 
Black & Veatch recommends placing the new 
mixer that the District has purchased in the 
existing rapid mix chamber.  In addition, the 
District should place an additional mixer within 
the recommended pretreatment upgrade, for a 
total of two mixers.  This should provide 
adequate mixing and redundancy.   
 
Flocculation / Sedimentation 
Membrane filtration by itself or even with 
coagulant feed ahead of the membranes, typically 
is not very effective in removing organics and 
certain inorganic contaminants.  The purpose of 
pretreatment for membranes is different than that 

for conventional treatment, because pretreatment is not necessary to meet the 
turbidity goal of < 0.1 NTU. Membrane filtration will be able to achieve this 
without the need for pretreatment. 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations 7-4 San Luis Obispo Final Report 

 
Black & Veatch recommends pretreatment upstream of membrane filtration in 
order to improve removal of dissolved contaminants, such as color, dissolved 
organic carbon (DOC) and DBP precursors. Onsite pilot work and bench scale 
testing indicate that pretreatment will be necessary for proper conditioning of the 
raw water prior to introduction to the membranes.  Failure to remove organics 
would most probably result in an inability to meet the Stage 1 DBP-Rule and 
would require the membranes to operate at a very low flux rate or require 
chemical cleaning more frequently than every 21 days. 
 
Black & Veatch believes that DAF is the best available technology (BAT) for 
pretreatment of this water.  Therefore the costs presented for pretreatment of the 
recommended process is for DAF.  The DAF upgrade will include new 
flocculators and a new process to replace sedimentation.  The entire DAF process 
will fit within one of the existing sedimentation basins.  Figure 7.1 illustrates the 
potential DAF configuration.  The configuration assumes that two 3-mgd DAF 
units (for a total capacity of 6 mgd) will fit within one of the existing basins.     
 
Pretreatment should be confirmed during design.  In whatever pretreatment 
process is selected, Black & Veatch recommends that the pretreatment process be 
piloted with the selected membrane process during the process procurement step, 
as discussed in the following subsection on membrane filtration. 
 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-5 

Figure 7.1: Future Treatment Layout 

 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-6 

 

7.7 Filtration 
Under the accepted  
recommendation, the existing 
filter units will be replaced with 
membrane units.  The membranes 
will be placed either in or on top 
of the existing filter basin; 
therefore, structural and electrical  
recommendations for the  
buildings will be included in the 
WTP upgrade.   
 
The difficulty for the designer in preparing plans and specifications for membrane 
filtration is the reality that currently seven vendors that have received DHS 
certification to provide potable water membrane filtration equipment in 
California.  See Figure 7.2.   
 

Figure 7.2: DHS Removal Credits for Membrane Vendors 

 
The seven vendors have different system approaches to providing membrane 
system design but these approaches have similarities.  Five of the vendors, 
Aquasource, Hydronautics, Ionics, Koch, and Pall, use pressure driven systems, as 
shown in Figure 7.3. 

0 1 2 3 4 5

Ionics

Hydranautics

Aquasource

Koch

Zenon

Pall 

USF

Cryptosporidium Giardia Virus



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-7 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 7.3: Pressure Cartridge Membrane System 

 
 
One of the membrane vendors, Zenon, uses permeate pumps following the 
membranes to create a vacuum on the membrane fibers, as shown in Figure 7.4.  
This type of system is called submerged, or immersed, membrane technology.  
The seventh vendor, US Filter, has the largest total number of membrane systems 
in service in California.  US Filter now manufactures both pressure cartridge and 
immersed membrane systems.   
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 7.4: Submerged of Immersed Membrane System 

 

 

Pump suction PULLS water
 through membrane media. 

Raw 

Filtered 

Pum
p 

Open 
Tank 

Membrane 

 

Pump supplies positive pressure to DRIVE water
 through membrane media. 

Raw

Filtered 

Pump

Pressure 
Vessel(s) 

Membrane 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-8 

7.7.1. Membrane Procurement 

Black & Veatch recommends that the District use an evaluated bid process for the 
selection of the Membrane System Supplier (MSS) for this project.  Membrane 
technology continues to evolve at a dizzying pace.  In addition to having DHS 
certification, it is important to ensure that the membrane system being proposed 
has operational experience at the time of Bid.  Differing requirements for each of 
the membrane manufacturers’ equipment makes it advantageous to select the 
membrane supplier early in the design process.  This will result in the following 
benefits to the District: 
 

• Provides a more efficient and focused design, as the specific equipment 
requirements of the system are known. 

• Reduces the required coordination effort and minimizes risk for the 
General Contractor, thereby reducing construction bid prices. 

• Shortens the construction schedule as the MSS can plan for and potentially 
begin fabrication of the equipment early. 

• Reduces the potential for change orders because the design conditions are 
clearly identified. 

 

7.7.2. Conceptual Alternatives for Lopez WTP 

Figure 7.5 and Figure 7.6 present, respectively, a layout for the pressure cartridge 
membrane system and for the submerged membrane system. 
 
Pressure Cartridge Membrane System.  The pressure cartridge system would be 
accomplished by simply constructing a new, approximately 4,000 square foot 
building immediately west of the existing treatment train.  The building would 
house the following equipment: 

• Membrane filtration skids 

• Clean-in-place (CIP) equipment 

• Membrane and CIP PLC Control Panels 

• Backwash equipment (equalization tank and pumps) 

• Compressors for air backwash and valves. 
 
Outside the building, potentially in the effluent end of the existing sedimentation 
basins would be the: 

• Membrane feedwater pumps 

• Strainers 
 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-9 

 
Figure 7.5: Pressure Membrane Alternative  

 
Submerged Membrane System.  The submerged membrane system would be 
constructed in the end of the existing sedimentation basins.  With the high rate 
equipment recommended for pretreatment, the entire basin area would not be 
needed.  Four nominal 2-mgd trains could be constructed, 2 in each sedimentation 
basin.  It would be recommended to put a structure or sunshade over the 
membrane trains for increased longevity.  The existing filter pipe gallery could be 
used to house the following equipment: 

• Horizontal permeate pumps. 

• Piping. 

• Clean-in-place (CIP) equipment 

• Membrane and CIP PLC Control Panels 

• Backwash equipment (equalization tank and pumps) 

• Blowers for air backwash and valves. 
 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-10 

 
Figure 7.6: Submerged Membrane Alternative  

 

7.8 Disinfection 
Black & Veatch recommends a pre-oxidant of chlorine dioxide, potential pre-
chlorination, final chlorination, and continuing ammonia feed for chloramines.  
For chlorination, we are recommending an onsite sodium hypochlorite generation 
facility.  In addition, we recommend providing a stub out during the WTP 
upgrade for potential future UV disinfection.   
 

7.9 Bypass Vault 
Black & Veatch makes the following recommendations: 

• Investigate the installation of a mixer prior to the ammonia sample line to 
provide better mixing.   

• Provide ammonia injection prior to the Clearwater Reservoir.   
• Install leak proof access hatches that are either lighter or have hydraulic 

lifts.   
• Since the vault requires confined space entry, house confined space 

equipment on site and train staff of the requirements. 
 

7.10 Clearwater Reservoir (2.1 MG) 
Black & Veatch makes the following recommendations: 

• Reroute piping from Clearwater Reservoir to transmission main (see 
Appendix L).   



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-11 

• Once the piping has been re-routed, baffling within the reservoir should be 
investigated.   

 
Structural Recommendations:  

• Replace reservoir roof (cover). 

• Check connection of the roof and foundation to the tank perimeter wall. 
Verify that connection prevents independent movement of the roof during a 
seismic event. 

• Extend the wall foundation around circumference of the reservoir and 
install a restraining ring beam to prevent excessive lateral movement of the 
wall. 

• Provide carbon fiber sheet wrapping for lower portion of exterior face of 
reservoir sidewall to provide increased capability for the wall to withstand 
forces. 

• Install flexible expansion connection to common inlet/outlet and overflow 
pipes to allow for flexibility during a seismic event. 

• Provide seismic actuated valves for inlet and outlet piping in an accessible 
valve vault that would isolate the tank if the pipes became damaged and 
ensure minimal release of potable water after an earthquake event. 

• Provide grating at the pipe entrance inside the tank to minimize spalled 
concrete from entering the distribution system. 

 

7.11 Ammonia Station 
The following are recommended: 

• Provide chemical storage with secondary 
containment 

• Provide redundancy for ammonia pumping. 
• Provide new flow controls for ammonia. 

 

7.12 Finished Water Meter Vault 
Since this vault is located in the Lopez Drive 
roadway, a second manhole, inside property 
fencing, should be provided.  Additionally, the 
meter should be replaced with a venturi meter or a 
buried magnetic flowmeter. 
 

7.13 Domestic Water Tank (50,000 gallons) 
The exterior of the domestic water tank should be recoated.   
 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-12 

Structural Recommendations:  

• Extend the ring footing. 
• Install anchorage (tank to foundation) on 18-inch centers to meet 

anchorage requirements in the Uniform Building Code (UBC).  This would 
address both lateral and vertical displacement during a design seismic 
event. 

• Install flexible expansion connection to common inlet/outlet, drain, and 
overflow pipes to allow for flexibility during an earthquake event. 

• Provide a motion actuated valve in an accessible valve vault to ensure 
minimal release of domestic water after a seismic event. 

• Remove existing roof coating system and recoat. 
 

7.14 Wash Water Tank (300,000 gallons) 
Since membrane filtration is being recommended, this tank can either be 
abandoned or removed and salvaged.  The required repairs are not needed unless 
the District elects to use the tank for some other purpose.  If this is opted for, the 
interior of the wash water tank should be recoated. 
 
Structural Recommendations: (Only if tank is used on site.) 

• Extend the ring footing. 
• Install anchorage (tank to foundation) on 18-inch centers to meet 

anchorage requirements in the UBC.  This would address both lateral and 
vertical displacement during a design seismic event. 

• Install soil anchors if, during further evaluation, it is determined that the 
ring foundation cannot take uplift from anchorage. 

• Evaluate thickening the bottom shell of the tank by adding additional plates 
to prevent buckling.  This should be verified.   

• Evaluate reinforcement of the roof in the form of stiffeners using steel 
members. 

• Install flexible expansion connection to common inlet/outlet, drain, and 
overflow pipes to allow for flexibility during an earthquake event. 

• Provide a seismic actuated valve in an accessible valve vault to ensure 
minimal release of wash water after an earthquake event. 

• Remove existing roof coating system and recoat. 
 



  B&V Project File 97260.400 
  B&V File A 

 
Final Recommendations  San Luis Obispo Final Report 7-13 

7.15 Sludge Pump Room 
Electrical Recommendations:  

• Replace panel with newer panel.  A 
new panel will simplify maintenance 
and breaker replacement. 

• Replace the panelboard “LS” and 
lighting fixture supports. 

• Provide covers for the open terminal 
cabinets in order to prevent the risk 
of human contact with live wires.   

• Identify (tag) and group wires inside 
the terminal cabinet to facilitate 
troubleshooting and wire tracing.   

• Splice/connect wires in accordance 
with electrical codes. 